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T RS MILL TEST CERTIFICATE
PRNO.(F2MES) : F160700029
COMMODTY(HIZZ  ERW/HFI CARBON STEEL PPE EN 10204 3.1/ISO 10474 3.1B R e |
= e nv “-J J xan, Fidge
SPECFCATONGHET) . 15 PoL1/ASTMASSD CUSTOMER(224AR): PLESA ANAHUAC Y CIAS, S.A. DE CV. & ;-
Hydrostatic Tensie Properties(Gage Length : 2 inch) Hardness Test & CVN Impact Test DW.T Test{ C)
TYPE Test Tensle Strength CWN Impact Test('C)
o SeE PCS waer | ST Spec. o EL e o s Sheereel®)
No.|  PPE OUT-DIAXTHICKXLENGTH HEATNo.  [PressursfTimel Base Sl Sll Area
END (12 xFHx20]) *21 Mpa Mpa % | ®3 sonctmen ! [2 3 Jam|e| [ 2 [aw
1 =) (Ka) G psi |secn] R il oes
Meax. Criteria : In the case of 10x10)
1 EB BE 14" X 0.375" X 21,000 F 25 12.973 525 6842333 1140 | 5 T 526 361 39
2 EB BE 14" X 0375 " X 21.000 F 26 13,491 546 N24397 1140 | 5 T 470 3N 42
3 EB BE 14" X 0375 " X 21.000 F 2 1,038 2 N95176 1140 | 5 T 486 07 4
TOTAL 53 27,502 1,113
Chemical Composttion(%) 2:%100 3:x1000 4:x 10000 ZnCoating Test HC-Test H.ILC Test Remark
T Mn - CMT | CM2 .| CopperSufate | Colapse S.5.C. 1) Type of pie end(2HE)
fec] | C Sy | Py S O NG M VTN 8 | 9 £ Coalo Pesse | R | CTR EBERAW Black BE Bevel End
No.| HeatNo. ) 2 2 3 3 2 2 2 2 2 2 2 2 2 Rest % % #2) L Longitudinal, T: Transverse
Min. 3#3) B: Base, W: Weld Line, H: Heat Affected Zone
Vex| [ 2 EIENENERENENEE 6§ | 5 ’*2 el fraes P Pt A
#7) Foreac! uction of 0.01% below the specified max.
1 6542333 H 17 2 &0 g 2 for C. an increase of 0.05% above the specified max.
P 17 1 59 12 5 1 2 2 R R L 2 2 2 for Mn s permissble, up to a max. of 1.65%
P 17 1 59 12 5 1 2 2 TR TR TR 2 2 2 3%8) CM1=No+V
2 N94397 H 6 2 75 14 6 39) CM2=No+V+Ti
Pl 5 P % | 12 8 1 1 3 wm|lmI|m P 2 o 3 SPEC YEAR — API 5L 45th Ediion(2013)/ASTM AS3(2012)/ASVE SAS3
(2015)
Ppos 2| w81 113 TR TR 2 2| e 3# API5L Annex E(N.D.E) : 0.D<6"ECT(1 6rmm hole). O.D56"T(32mm
3 N95176 H 6 2 78 13 3 hole)
P 5 2 77 12 4 1 2 3 TR R TR 2 2 2 3 Heat treatment : Normalzing(Temp.871~1100'c, Holding time :
plsfe|m|lu|la]l1 |23 |m|m|m|ze2 2 | 2 max30myirin)
Non-Destructive Test . i . Residual Magnetism C O a i
Heat Treatment um Rattening Visual & Dimension (Gauss)
GOCD GOOD GOOD GOOD GOOD
2 ES B3 R BALYSS BSELI0. __‘}{‘}‘{ m:} ri
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER. X -
+ 2 BASTH ZI1Z AASEO ASAI QT SR} LME & UOH, BASBA FLEEA AIZA HER 20/2S L5184 USLILK
SURVEYOR QA Marager
* 2 PAEYME A20 MARM(FMAMYE M2 TH28E 3488 AZYUC, MA2AM0 WSS SHHE IMTHHA SUSHA 2 ASUCH(http://sm.hyundai—steel.com/cs/cm/login.jsp)
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